



No. 2014002246H



中国认可
国际互认
检测
TESTING
CNAS L0462

Report No.	FX03-L 201603753
Contract No.	FX0416-10961-02
Total Pages	4

TEST REPORT

Sample: Q235 Steel Sheet(for GB21456 Vessels)

Type: Q235

Manufacturer: Pego Group (HK)Co.,Limited

Client: Pego Group (HK)Co.,Limited



CHINA CEPREI LABORATORY
Reliability Research and Analysis Center



Test Report

Client: Pego Group (HK)Co.,Limited
Address:No.233,Yangshan Road, Yuanzhou District,Yichun,Jiangxi,336000,
China

Date Submitted: Nov 15,2016

Test Date: Nov 15,2016~Nov 22,2016

Sample Name: Q235 Steel Sheet(for GB21456 Vessels)

Test Item: Test the contents of the Carbon in the sample

Test Method: GB/T 20123-2006 Steel and iron-Determination of total carbon and sulfur content Infrared absorption method after combustion in an induction furnace (routine method)

Test Ambient: Temperature : 25℃; Relative Humidity : 63%RH

Test Instruments:

1) Electronic Balance	Type: BSA124S	No.7438990004-02
2) Carbon-Sulfur Burning Apparatus	Type: T-HCS500A	No.20131222A

Test Result: Refer to Page 3.

CHINA CEPREI LABORATORY
Reliability Research and Analysis Center

Tested by :

Supervised by :

Approved by :

Date: 2016-11-22

Date: 2016-11-22

Position:vice-director
Date: 2016-11-22